
Preexisting anticoagulation 
with a vitamin K antagonist 

(coumarin)

2.5–5 (up to 10) mg  
vitamin K orally or IV Proceed to OR

Intraoperative 
bleeding

Consider 2–4 units 
of fresh frozen 

plasma

Check the INR after 
4–6 hours

> 1.5 ≤ 1.5
INR

Adjust plan and bridging 
therapy based on  
specific situation: 
Details in App, eg:

Preexisting anticoagulation 
or antiaggregation:
• �Vitamin K antagonists (coumarins)
• �Fondaparinux
• �Rivaroxaban
• �Dabigatran
• �Acetylsalicylic acid (ASA)
• �Thienopyridines  

(clopidogrel, ticlopidine)
• �Dual antiplatelet therapy  

(ASA + thienopyridine)

Does the patient already take medication for 
anticoagulation or antiaggregation? 

Yes No

Notes (for local protocols, dosages, etc)

Start thromboprophylaxis once 
surgery is planned (in ED)

UFH regimen: 5,000 IU UFH 
SC twice daily (every 12 h)  
until 4–6 h preoperatively

Duration

    At least until the patient is fully 
ambulatory or up to 35 days 

postoperatively in patients who 
are at increased risk for VTE

Switch to prophylactic dose 
LMWH regimen 12–24 hours 

postoperatively  
depending on the individual 
postoperative bleeding risk 

No preoperative initiation of 
thromboprophylaxis

Start thromboprophylaxis 
12–24 hours postoperatively 
depending on the individual 
postoperative bleeding risk

Prophylactic low dose  
LMWH regimen

Enoxaparin 40 mg SC once daily 
(for eGFR > 35 ml/min) 

OR
Enoxaparin 30 mg SC once daily 

(for eGFR < 35 ml/min)
OR

    Other approved LMWH in an 
appropriate dosage 

All should be adapted to body 
weight and/or renal function

Start thromboprophylaxis 
once surgery is planned (in ED)

Prophylactic dose LMWH 
regimen (last dose up to  
12 hours preoperatively)

Resume thromboprophylaxis 
12–24 hours postoperatively 

depending on the individual 
postoperative bleeding risk 

Surgery within 
6–24 hours

Immediate surgery 
planned

24 hours or 
longer to surgery

Initiation of thromboprophylaxis 
depending on time until surgery
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Algorithm for thromboprophylaxis for older adults with a fracture who
need urgent surgery (24–48 hours) (ie, patients with a hip fracture or similar)
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